



---

**CERTIFICATE OF COMPLIANCE**

---

CLIENT: WAN TENG TOYS FACTORY

TEST REPORT NUMBER: (8820)302-0033      DATE OF ISSUANCE: NOV 11, 2020

SAMPLE REFERENCE NO.: WT2020      DATE RECEIVED: OCT 28, 2020

ASSORTMENT NO.: N/A      CLIENT REFERENCE NO.: N/A

SAMPLE DESCRIPTION: DISTORTION CAR

APPLIED STANDARDS: EN 71 PT.1-14:A1-18 MECHANICAL HAZARDS (1-6)  
EN 71 PT.2-11:A1-14 FLAMMABILITY  
EN 71 PT.3-19 HEAVY METALS CONTENT- PARTIAL TEST

Based on the test results and conclusions contained in the above mentioned test report, we consider that the tested sample complies with the above listed European standards.